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Symptoms
Autonomic arousal
(sympathetic)
Anxiety/restlessness

Anxiety

Insomnia

Gl distress
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Drug class Medication (dosage)
A2-adrenergic agonist Tizanidine (4 mg Q6-8H)
Anticonvulsant Gabapentin (300 mg Q6-8H)
Antihistamine Hydroxyzine (50 mg Q6-8H)

Sedating antidepressant  Mirtazapine (15 mg HS)
Anticonvulsant Gabapentin (300 mg HS)
Antispasmodic Dicyclomine (20 mg Q6-8H)
Aggressive oral hydration Water, sport drinks (electrolytes)

visit | Post detoxnflcatlon 2 weeks 4 week
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Opioid 0 (0%) <. 001 % <.001 3(17%) | <.001
use (100%
--

substance 12 (60%) | 0 (0%)
use

Compared to 1 visit, McNemar’s test for paired proportions.
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